UNITED STATES DISTRICT COURT

DISTRICT OF ALASKA
)
UNITED STATES OF AMERICA, )
)
Plaintiff, )
)
)
V. ) Civ. A. No. 3:11-cv-00133-HRH
)
CITY OF UNALASKA, ALASKA, )
)
THE STATE OF ALASKA )
)
Defendants. )
)

CONSENT DECREE

. e o
T T e T T R R A T r=EE—=E——

United States v. City of Unalaska Consent Decree

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 1 of 46




TABLE OF CONTENTS

I. JURISDICTION AND VENUE ......c.cccoeotviimiriniienieniretieitnneeeteneesesee e sesesnenessessssessesenns 2
II APPLICABILITY ..oooviiiniiiiiiieciircri ettt ss st e e s ne e 2
L OBIECTIVE .ottt es et ss et et e e e se e ne 3
IV. DEFINITIONS .....ooiiiiiiiiiiii ettt sn et e s sae e st se e sse e senes 3
V. CIVIL PENALTY ..oiiiiiiiiiniiiiiiicrrstsesneeses s sse s s sass et enssnsnssassesneneene 6
[...]
Dispute Resolution of any dispute regarding termination until sixty (60) days after service of its
Request for Termination.

XIX. PUBLIC PARTICIPATION

81.  This Consent Decree shall be lodged with the Court for a period of not less than
thirty (30) Days for public notice and comment in accordance with 28 C.F.R. § 50.7. The United
States reserves the right to withdraw or withhold its consent if the comments regarding the
Consent Decree disclose facts or considerations indicating that the Consent Decree is
inappropriate, improper, or inadequate. The City consents to entry of this Consent Decree
without further notice and agrees not to withdraw from or oppose entry of this Consent Decree
by the Court or to challenge any provision of the Decree, unless the United States has notified
the City in writing that it no lohger supports entry of the Decree.

XX. SIGNATORIES/SERVICE

82.  Each undersigned representative of the City, the State, and the Assistant Attorney

General for the Environment and Natural Resources Division of the Department of Justice

United States v. City of Unalaska Consent Decree Page - 31 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 34 of 46




certifies that he or she is fully authorized to enter into the terms and conditions of this Consent
Decree and to execute and legally bind the Party he or she represents to this document.
- 83.  This Consent Decree may be signed in counterparts, and its validity shall not be

challenged on that basis.

XXI. INTEGRATION

84.  This Consent Decree constitutes the final, complete, and exclusive agreement and
understanding among the Parties with respect to the settlement embodied in the Decree and
supercedes all prior agreements and understandings, whether oral or written, concerning the
settlement embodied herein. Other than deliverables that are subsequently submitted and
approved pursuant to this Consent Decree, no other document, nor any representation,
inducement, agreement, understanding, or promise, constitutes any part of this Decree or the
settlement it represents, nor shall it be used in construing the terms of this Decree.

XXI1. APPENDICES

85.  The following appendices are attached to and are part of this Consent Decree:

Appendix A: Influent Pump Station Improvements

Appendix B: Landfill Leachate Tank

Appendix C: Chlorination/Dechlorination System

Appendix D: Chemically Enhanced Primary Treatment System
Appendix E: Interim Emissions/Effluent Limits

XXIII. FINAL JUDGMENT

86.  Upon approval and entry of this Consent Decree by the Court, this Consent
Decree shall constitute a final judgment of the Court as to the United States, the State, and the

City.

- e
United States v. City of Unalaska Consent Decree Page - 32 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 35 of 46




Dated and entered this _3'd  dayof  July ,2012,

UNITED STATES DISTRICT JUDGE
District of Alaska

v e o
e e e T R R EEEE—m—=I_IEr—rEEEE————

United States v. City of Unalaska Consent Decree Page - 33 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 36 of 46



Prichter
Typewritten Text
3rd

Prichter
Typewritten Text
July


FOR PLAINTIFF THE UNITEI) STATES OF AMERICA:

IGN{ACIA S. MORENO " DATE
Assistant Attorney General

Environment and Natural Resources Division

United States Department of Justice

P )
ELIZABETH LOEB /' DATE

SARA COLANGELO
Environmental Enforcement Section
United States Department of Justice
P.O. Box 7611

Washington, D.C. 20044-7611

(202) 616-8916
Elizabeth.loeb@usdoj.gov

KAREN L. LOEFFLER
United States Attorney
District of Alaska

Kevin Feldis

Office of the United States Attorney

District of Alaska

222 West 7th Ave, Rm 253,

Anchorage, Alaska 99513

(907) 271-5071

Kevin.Feldis@usdoj.govDistrict of New Hampshire

- ______________________ ______ ]

United States v. City of Unalaska Consent Decree Page - 34 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 37 of 46




ISP
PAM MAZAKAS DATE
Acting Director
Office of Civil Enforcement ,
Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency
1200 Pennsylvania Ave., N.W.
Washington, D.C. 20460

P -
. | 'DATE

Director

Water Enforcement Division

Office of Enforcement and Compliance Assurance
United States Environmental Protection Agency
1200 Pennsylvania Avenue, N.W,

‘*i/kg//zm

DATE

Municipal Branch Chief
Water Enforcement Division
Office of Enforcement and Compliance Assurance

United States Environmental Protection Agency
1200 Pe Lyani enue, N.W. '

Ao 15 2002

7 DATE’

Attorney-Advisor
Water Enforcement Division

Office of Civil Enforcement

Office of Enforcement and Compliance Assurance
U.S. Environmental Protection Agency

Ariel Rios Building .

1200 Pennsylvania Ave., N.W.

Washington, D.C. 20460

Of Counsel:
Kimberly Owens, Esq.

EPA Region 10

b ]
United States v. City of Unalaska Consent Decree _ ' Page - 35 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 38 of 46




VY
"\ |

United States v. City of Unalaska Consent Decree Page - 36 -

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 39 of 46




FOR DEFENDANT THE ASKA
Date: 5' Z-Zo1Z

MICHELLE BONNET
Director, Division of Water
Alaska Department of Environmental Conservation
555 Cordova St.

Date: 3 ~G—20122

Anchoraiel AK 99Sﬁ -26 i

‘ CAMERON LEONARD
Senior Assistant Attorney General
Office of the Attorney General
100 Cushman St., Ste. 400
Fairbanks, AK 99701
Phone: (907) 451-2811
Fax: (907)451-2985
Cam.leonard@alaska.gov
Alaska Bar No. 8406036
Attorney for State of Alaska

Page - 37 -

Consent Decree

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 40 of 46




FOR DEFENDANT THE CITY OF UNALASKA, ALASKA

By: Date: March 1, 2012

s ic
City Manager

Pursuant to vote of the City Council
of February 28, 2012.

St ——————— Ot —

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 41 of 46




APPENDIX A

WWTP Influent Pump Station Improvements

Project Description

Interim Improvements at the existing WWTP influent pump station are described in detail
in the City of Unalaska’s Influent Pump Station Analysis dated January 4, 2012. This
project includes replacing existing constant speed motor drives with either one or two
variable speed motor drives and associated control modifications. Whether one or two
variable speed motor drives are installed is at the City’s option but at least one variable
motor speed drive will be installed.

Substantial Completion Date

The City shall achieve Substantial Completion and commence operation of the Influent
Pump Station Improvements by December 31, 2012.

Interim Compliance Milestones

a. The City shall submit all documents required to request approval to construct the
Influent Pump Station to the State for review by June 1, 2012.

b. Upon completion of construction, the City shall submit all documents required to
request approval to operate the Influent Pump Station to the State by November 15,
2012,

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 42 of 46




APPENDIX B
Landfill Leachate Tank

Project Description

The City shall construct and operate the Landfill Leachate Tank described in the City
of Unalaska’s Final Facilities Plan dated October 12, 2011, Appendix J. This project
includes constructing a storage tank into which landfill leachate will be pumped and
aerated before discharge into the sanitary sewer collection system.

Substantial Completion Date

The City shall achieve Substantial Completion of and commence operation of the
Landfill Leachate Tank by December 31, 2013.

Interim Compliance Milestones

a. The City shall have complete plans signed and sealed by an Alaska registered
Professional Engineer by April 1, 2013.

b. The City shall issue a Notice to Proceed to construct the Landfill Leachate Tank by
June 1, 2013,

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 43 of 46




APPENDIX C

Chlorination/Dechlorination System

Project Description

The City shall construct and operate the Chlorination/Dechlorination system
described in the City of Unalaska’s Final Facilities Plan dated October 12. This system
includes chlorine contact tanks, a dechlorination system and related chemical feed
equipment. The chlorine contact tanks will have solids removal equipment that will
function until the new CEPT facilities become operational. A temporary pump station
will be constructed to convey screened wastewater from the existing wastewater
treatment building to the new chlorine contact tanks.

Substantial Completion Date

The City shall achieve Substantial Completion of, and commence operation of the
Chlorination/Dechlorination System by December 31, 2014.

Interim Compliance Milestones

a. The City shall submit all documents required to request approval to construct the
Chlorination/Dechlorination system to the State by December 31, 2013.

b. The City shall issue a Notice to Proceed to construct the Chlorination/Dechlorination
system by May 1, 2014.

¢.  Upon completion of construction, the City shall submit all documents required to
request approval to operate the Chlorination/Dechlorination system to the State by
November 15, 2014.

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 44 of 46




APPENDIX D

Chemically Enhanced Primary Treatment WWTP Improvement (CEPT)

Project Description

The City shall construct and operate the CEPT wastewater treatment plant
improvements described in the City of Unalaska’s Final Facilities Plan dated October 12,
2011. The CEPT facilities include new head works with screens, chemical addition and
flocculation basins, sedimentation tanks and solids processing and handling facilities.
The solids processing and handling facilities include a sludge holding tank, sludge
dewatering and drying equipment. Related electrical equipment upgrades include a new
emergency power generator.

Substantial Completion Date

The City shall achieve Substantial Completion of and commence operation of the CEPT
System by December 31, 2015.

Interim Compliance Milestones

a. The City shall submit all documents required to request approval to construct the
CEPT to the State for review by December 31, 2013:

b. The City shall issue a Notice to Proceed to construct the CEPT by May 1, 2014,

¢.  Upon completion of construction, the City shall submit all documents required to
request approval to operate the CEPT to the State by November 15, 2015.

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 45 of 46



APPENDIX E

APPLICABLE INTERIM EFFLUENT LIMITS

Pollutant and Parameter

Flow Daily Maximum

Flow Monthly Average

Fecal Coliform Daily Maximum
Fecal Coliform Monthly Average
Total Residual Chlorine Daily
Maximum

Total Residual Chlorine Monthly
Average

Aqueous Hydrocarbons Daily
Maximum

Aromatic Hydrocarbons Daily
Maximum

BOD Mass Daily Maximum
TSS Mass Daily Maximum
BOD Mass Monthly Average
TSS Mass Monthly Average

BOD Concentration Daily Maximum
TSS Concentration Daily Maximum

BOD Concentration Monthly
Average

TSS Concentration Monthly Average

Interim Limit

1.44 mgd

0.62 mgd

182,000 MPN/100ml
31,674 MPN/100ml
0.58 mg/L

0.23 mg/L
18 ug/L
61 ug/L

1,922 ppd
2,252 ppd
1,376 ppd
1,001 ppd
413 mg/L
300 mg/L
275 mg/L

200 mg/L

Beginning Date

for Interim Limit

Effective Date
Effective Date
Effective Date
Effective Date
Effective Date

Effective Date
Effective Date
Effective Date

Effective Date
Effective Date
Effective Date
Effective Date
Effective Date
Effective Date
Effective Date

Effective Date

End Date for
Interim Limit
6/30/16

6/30/16
8/31/15
8/31/15
8/31/15

8/31/15
12/31/15
12/31/15

6/30/16
6/30/16
6/30/16
6/30/16
6/30/16
6/30/16
6/30/16

6/30/16

Case 3:11-cv-00133-HRH Document 53 Filed 07/03/12 Page 46 of 46




	CITY OF LJNALASKA, ALASKA CLEAN WATER ACT CONSENT DECREE

	TABLE OF CONTENTS
	CONSENT DECREE
	I. JURISDICTION AND VENUE
	II. APPLICABILITY
	III. OBJECTIVES
	IV. DEFINITIONS
	V. CIVIL PENALTY
	VI. COMPLIANCE REQUIREMENTS
	VII. REPORTING REQUIREMENTS
	VIII. STIPULATED PENALTIES
	IX. FORCE MAJEURE
	X. DISPUTE RESOLUTION
	XI. INFORMATION COLLECTION AND RETENTION
	XII. EFFECT OF SETTLEMENT/RESERVATION OF RIGHTS
	XIII. COSTS
	XIV. NOTICES
	XV. EFFECTIVE DATE
	XVI. RETENTION OF JURISDICTION
	XVII. MODIFICATION
	XVIII. TERMINATION
	XIX. PUBLIC PARTICIPATION
	XX. SIGNATORIES/SERVICE
	XXI. INTEGRATION
	XXII. APPENDICES
	XXIII. FINAL JUDGMENT
	APPENDIX A - WWTP Influent Pump Station Improvements

	APPENDIX B - Landfill Leachate Tank

	APPENDIX C - Chlorination/Dechlorination System

	APPENDIX D - Chemically Enhanced Primary Treatment WWTP Improvement (CEPT)

	APPENDIX E - Applicable Interim Effluent Limits




